
CITY OF LIVE OAK
BRANT BORDSEN, ESQ. (SBN 101590)
City Attorney
Rich, Fuidge, Morris & Iverson
1129 D Street
P.O. Box "A"
Marysville, CA 95901
Telephone: (530) 742-7371
Facsimile: (530)/42-5982

SOMACH SIMMONS & DUNN
A Professional Corporation
THERESA A. DUNHAM, ESQ. (SBN 187644)
ROBERTA L. LARSON, ESQ. (SBN 191705)
500 Capitol Mall, Suite 1000
Sacramento, CA 95814
Telephone: (916) 446-7979
Facsimile: (916) 446-8199

Attorneys for Petitioner CITY OF LIVE OAK.

BEFORE THE

CALIFORNIA STATE WATER RESOURCES CONTROL BOARD

In the Matter of the Petition of City of Live Oak
for Review of Action and Failure to. Act by
Central Valley Regional Water Quality Control
Board.

SWRCB/OCC File No.

CITY OF LIVE OAK'S PETITION FOR
[...]
the factthat the 1994 amendments provided blanket designations for agricultural and industrial

supply that did not previously apply to unidentified groundwater basins. The Staff Report

provides no further explanation as to why the language proposed in the Implementation Chapter

was proposed and for what purpose. Without support and appropriate findings, the

implementation language cannot implement a substantive change to the original beneficial use

language, which results in the need for a formal Basin Plan amendment where one was not

previously'required. Thus, the changes to the Implementation Chapter in 1994 with respect to

Resolution 88-63 are invalid and cannot be used as the basis for requiring a Basin Plan

amendment today.

In sum, the MUN designation is inappropriately applied to the constructed agricultural

drains, Lateral Drain Nos. .1 and 2, and all WQBELs, receiving water limitations, and compliance

schedule provisions derived from this designation are invalid. Thus, all such effluent limits

should be removed.

CITY OF LIVE OAK'S PETITION FOR REVIEW AND P&A'S -21-



3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

6. Alternatively, the Regional Water Board Should Have Refrained From
Adopting MUN-Based Effluent Limitations Until a Basin Plan Amendment Is
Considered

At the very least, the Regional Water Board should have refrained from adopting

WQBELs, receiving water limitations, and compliance schedule provisions based on the MUN

beneficial use designation until after consiciering a Basin Plan amendment that applies the

constructed agricultural drain exception to Lateral Drain Nos. 1 and 2. This approach would be

consistent with that taken by the Regional Water Board when it adopted Waste Discharge

Requirements for the City of Biggs. (See Order No. R5-2007-0032 (Biggs Permit).)

In the Biggs Permit, the Regional Water Board recognizes that Lateral K (agricultural

drain for Reclamation District #833) is a constructed agricultural drain that potentially falls within

the exceptions of Resolution 88-63. (Biggs Permit, pp. 5, F-8.) To address this issue, the Biggs

Permit requires the discharger to conduct a study and provide sufficient information to the

Regional Water Board to process a Basin Plan amendment that would potentially remove MUN

from Lateral K. (Id., p. 30.) In the meantime, the Biggs Permit does not identify MUN as an

existing use and does not include water quality-based effluent limitations on the discharge based

on the MUN designation. (See id., pp. 9-11.)

This approach is appropriate because it allows time to process and consider a Basin Plan

amendment before requiring a discharger to comply with unnecessary and inappropriate effluent

limitations. Live Oak is in the process of completing a multi-year, multi-million dollar treatment

plant upgrade that will become insufficient if the State Water Board upholds the Permit as is. The

effluent limitations in the Permit would trigger the need for new upgrades to the not yet

completed treatment facility. Live Oak finds this to be unreasonable, and requests that the time

for the Regional Water Board to consider a Basin Plan amendment for applying the appropriate

exception from Resolution 88-63 to Lateral Drain Nos. 1 and 2 be provided by not adopting

permit provisions in the meantime.

This approach would also be consistent with that taken by the State Water Board in the

Vacaville case. The State Water Board stayed the effluent limitations associated with the

improper MUN designation for Old Alamo Creek, and directed the Regional Water Board to

CITY OF LIVE OAK'S PETITION FOR REVIEW AND P&A'S -22-



1

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

"expeditiously initiate basin plan amendments to consider dedesignating [. . .1 MUN from Old

Alamo Creek." (Vacaville Order, p. 76.) Otherwise, the small, disadvantaged community of

Live Oak must move forward with implementing actions to meet these WQBELs, including

planning for building de-nitrification facilities, while at the same time pursue a Basin Plan

amendment that would apply an exception already in existence. Further, for a small,

disadvantaged community such as Live Oak, it is imperative that the Regional Water Board move

forward with the Basin Plan amendment, including preparing all necessary information to support

the amendment, instead of placing that burden on the community of Live Oak itself.

IV. CONCLUSION

Based on this Petition and. the evidence in the record, Live Oak respectfully requests that

the State Water Board revise the Permit to remove the MUN use designation for Lateral Drain

Nos. 1 and.2, and delete all associated Permit provisions. In the alternative, Live Oak

respectfully requests a remand of the Permit to the Regional Water Board with direction to revise

the MUN use designation for Lateral Drain Nos. 1 and 2, and a stay of the relevant effluent

limitations, receiving water limitations, and compliance schedule provisions until a Basin Plan

amendment has been considered..

SIMMONS & DUNN
Professio .1 Corporation

DATED: July 11,2011 By.
Theresa A. Dunham
Attorneys for Petitioner City of Live Oak

CITY OF LIVE OAK'S PETITION FOR REVIEW AND P &A'S. -23-



EXHIBIT A



CALIFORNIM r2)EGIONAL WATER QUALITY CONTr...M. BOARD
CENTRAL VALLEY REGION

11020 Sun Center Drive; #200 Rancho Cordova, California 95670-6114
Phone (916) 464-3291 Fax (916) 464-4645
http://www.waterboards.ca.govicentralvalley

ORDER NO. R5-2011-0034
NPDES NO. CA0079022

WASTE DISCHARGE REQUIREMENTS FOR THE
CITY OF-LIVE OAK

WASTEWATER TREATMENT PLANT
SUTTER COUNTY

The following Discharger is subject to waste discharge requirements as set forth in this Order:

Table 1. Dischar er Information
Discharger City of Live Oak

Name of Facility City of Live Oak Wastewater Treatment Plant

Facility Address
3450 Treatment Road
Live Oak, CA 95953

Sutter County
The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have classified
this discharge as a major discharge.

The discharge by the City of Live Oak from the discharge points identified below is subject to waste
discharge requirements as set forth in this Order:

Table 2. Discharge Location
Discharge

Point Effluent Description
Discharge Point

Latitude
Discharge Point

Longitude
Receiving Water

001
Domestic/Municipal

Wastewater
39° 15' 48" N 121° 40' 42" W

Reclamation District 777
Lateral Drain No. 1 or 2

Table 3. Administrative Information
This Order was adopted by the Regional Water Quality Control Board on: 10 June 2011

This Order shall become effective on: 30 July 2011

This Order shall expire on: 1 June 2016

The Discharger shall file a Report of Waste Discharge in accordance with title
23, California Code of Regulations, as application for issuance of new waste
discharge requirements no later than:

4 December 2015

I, Pamela C. Creedon; Executive Officer, do hereby certify that this Order with all attachments
is a full, true, and correct copy of an Order adopted by the California Regional Water Quality
Control Board, Central Valley Region, on 10 June 2011.

Original Signed by

PAMELA C. CREEDON, Executive Officer

EXHIBIT A



CITY OF LIVE OAK
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

ORDER NO. R5-2011-0034

Table of Contents

I. Facility Information 3
II. Findings 3
III. Discharge Prohibitions 10
IV. Effluent Limitations and Discharge Specifications 10

A. Effluent Limitations Discharge Point No. 001 10
B. Land Discharge Specifications NOT APPLICABLE 12
C. Reclamation Specifications NOT APPLICABLE 12

V. Receiving Water Limitations 12
A. Surface Water Limitations 12
B. Groundwater Limitations 15

VI. Provisions 15
A. Standard Provisions 15
B. Monitoring and Reporting Program Requirements 19
C. Special Provisions 19

1. Reopener Provisions 19
2. Special Studies, Technical Reports and Additional Monitoring Requirements 21
3. Best Management Practices and Pollution Prevention 24
4. Construction, Operation and Maintenance Specifications 24
5. Special Provisions for Municipal Facilities (POTVVs Only) 25
6. Other Special Provisions 27

VII. Compliance Determination 28

List of Tables

Table 1. Discharger Information 1

Table 2. Discharge Location 1

Table 3. Administrative Information 1

Table 4. Facility Information 3
Table 5. Basin Plan Beneficial Uses 6
Table 6. Effluent Limitations 10

List of Attachments

Attachment A Definitions A-1
Attachment B Map B-1
Attachment C Flow Schematic C-1
Attachment D Standard Provisions D-1
Attachment E Monitoring and Reporting Program E-1
Attachment F Fact Sheet F-1
Attachment G Summary of Reasonable Potential Analysis G-1
Attachment H Constituents to Be Monitored H-1

Limitations and Discharge Requirements



CITY OF LIVE OAK
WASTEWATER TREATMENT PLANT

ORDER NO. R5-2011-0034
NPDES NO. CA0079022

I. FACILITY INFORMATION

The following Discharger is subject to waste discharge requirements as set forth in this
Order:

Table 4. Facility Information
Discharger City of Live Oak

Name of Facility City of Live Oak Wastewater Treatment Plant

Facility Address
3450 Treatment Road.
Live Oak, CA 95953
Sutter County

Facility Contact, Title, and
Phone

Mr. Jim Goodwin
City Manager
530.695.2112

Mailing Address
9955 Live Oak Boulevard
Live Oak, CA 95953

Type of Facility Publicly Owned Treatment Works

Facility Permitted Flow 1.4 million gallons per day (MGD) average dry weather flow (ADWF)
Current Facility Design Flow 1.4 MGD

II. FINDINGS

The California Regional Water Quality Control Board, Central Valley Region (hereinafter
Central Valley Water Board), finds:

A. Background. The City of Live Oak (hereinafter Discharger) is currently discharging
pursuant to Order No. R5-2004-0096 and National Pollutant Discharge Elimination
System (NPDES) Permit No.CA0079022. The Discharger submitted a Report of Waste
Discharge on 30 September 2008, and applied for a NPDES permit renewal to
discharge up to 1.4 MGD of treated wastewater from the City of Live Oak Wastewater'
Treatment Plant, (hereinafter Facility).

For the purposes of this Order, references to the "discharger" or "permittee" in
applicable federal and state laws, regulations, plans, or policy are held to be equivalent
to references to the Discharger herein.

B. Facility Description. The Discharger owns and operates the Publicly Owned
Treatment Works. The Discharger provides sewerage service for the City of Live Oak
and serves a population of approximately 8,000. The design daily average dry weather
flow capacity of the Facility is 1.4 MGD. The Facility currently provides secondary
treatment of domestic wastewater from within the City limits. The collection system
consists of 25 miles of sewer lines and six pump stations. The Discharger's potable
water is supplied by five City-owned groundwater wells. The current Facility consists of
aerated lagoons, oxidation ponds, disinfection by chlorine, and dechlorination.
Wastewater is discharged from the Facility at Discharge Point No. 001 to the receiving
water, Reclamation District 777 Lateral Drain No. 1 (a constructed agricultural drain), a

Limitations and Discharge Requirements 3



CITY OF LIVE OAK ORDER NO. R5-2011-0034
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

tributary to the East Interceptor Canal, then Wadsworth Canal, and then the Sutter
Bypass.

The Discharger began construction of major tertiary treatment upgrades to the Facility in
September 2009. The new tertiary treatment plant will include a lined equalization
basin, an unlined emergency storage basin, and a stormwater detention basin. The
upgraded treatment system will also include nitrification and will consist of an odor
control system at the headworks, secondary feed pump station, selector basin, two
oxidation ditches, two secondary clarifiers, cloth media filters, and ultraviolet disinfection
system. Solids handling facilities will consist of storage basins and solar drying beds.
Wastewater will be discharged from Discharge Point No. 001 and the plan for the new
facility is to discharge to the Reclamation District 777 Lateral Drain No. 2 (a constructed
agricultural drain). Attachment B provides a map of the area around the Facility.
Attachment C provides a flow schematic of the new Facility.

C. Legal Authorities. This Order is issued pursuant to section 402 of the Clean Water Act
(CWA) and implementing regulations adopted by USEPA and chapter 5.5, division 7 of
the California Water Code (CWC; commencing with section 13370). It shall serve as a
NPDES permit for point source discharges from this facility to surface waters. This
Order also serves as Waste Discharge Requirements (WDRs) pursuant to article 4,
chapter 4, division 7 of the CWC (commencing with section 13260).

D. Background and Rationale for Requirements. The Central Valley Water Board
developed the requirements in this Order based on information submitted as part of the
application, through monitoring and reporting programs, and other available information.
The Fact Sheet (Attachment F), which contains background information and rationale
for Order requirements, is hereby incorporated into this Order and constitutes part of the
Findings for this Order. Attachments A through H are also incorporated into this Order.

E. California Environmental Quality Act (CEQA). Under CWC section 13389, this
action to adopt an NPDES permit is exempt from the provisions of CEQA, Public
Resources Code sections 21100-21177.

F. Technology-based Effluent Limitations. Section 301(b) of the CWA and
implementing USEPA permit regulations at section 122.44, title 40 of the Code of
Federal Regulations (40 CFR 122.44), require that permits include conditions meeting
applicable technology-based requirements at a minimum, and any more stringent
effluent limitations necessary to meet applicable water quality standards. The
discharge authorized by this Order must meet minimum federal technology-based
requirements based on Secondary Treatment Standards at 40 CFR Part 133 in
accordance with 40 CFR 125.3. A detailed discussion of the technology-based effluent
limitations development is included in the Fact Sheet.

G. Water Quality-Based Effluent Limitations (WQBELs). Section 301(b) of the CWA
and 40 CFR 122.44(d) require that permits include limitations more stringent than
applicable federal technology-based requirements where necessary to achieve
applicable water quality standards. This Order contains requirements, expressed as a
technology equivalence requirement, that are necessary to achieve water quality

Limitations and Discharge Requirements 4



CITY OF LIVE OAK
WASTEWATER TREATMENT PLANT

ORDER NO. R5-2011-0034
NPDES NO. CA0079022

standards. The Central Valley Water Board has considered the factors listed in CWC
Section 13241 in establishing these requirements. The rationale for these
requirements, which consist of tertiary treatment or equivalent requirements, is
discussed in the Fact Sheet.

40 CFR 122.44(d)(1)(i) mandates that permits include effluent limitations for all
pollutants that are or may be discharged at levels that have the reasonable potential to
cause or contribute to an exceedance of a water quality standard, including numeric and
narrative objectives within a standard. Where reasonable potential has been
established for a pollutant, but there is no numeric criterion or objective for the pollutant,
WQBELs must be established using: (1) USEPA criteria guidance under CWA section
304(a), supplemented where necessary by other relevant information; (2) an indicator
parameter for the pollutant of concern; or (3) a calculated numeric water quality
criterion, such as a proposed state criterion or policy interpreting the state's narrative
criterion, supplemented with other relevant information, as provided in
40 CFR 122.44(d)(1)(vi).

H. Water Quality Control Plans. The Central Valley Water Board adopted a Water
Quality Control Plan, Fourth Edition (Revised September 2009), for the Sacramento
[...]
treatment facility is operational, an effluent and receiving water monitoring study is
required to ensure adequate information is available for the next permit renewal.
During the third or fourth year of this permit term, the Discharger shall conduct
quarterly monitoring of the effluent at EFF-001 and of the receiving water at
RSW-001 concurrently for all priority pollutants and other constituents of concern as
described in Attachment H. Dioxin and Furan sampling shall be performed only
twice during the year, as described in Attachment H. The report shall be completed
in conformance with the following schedule.

Task Compliance Date

Submit Work Plan and Time Schedule 18 months from the adoption of this Order

Conduct Quarterly Sampling of All
Priority Polutants and Constituents of
Concern

During 3rd 4th year of permit term

Submit Final Report Six months following completion of monitoring events

Attachment E Monitoring and Reporting Program E-20



CITY OF LIVE OAK ORDER NO. R5-2011-0034
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

6. Annual Operations Report. By 30 January of each year, the Discharger shall
submit a written report to the Executive Officer containing the following:

a. The names, certificate grades, and general responsibilities of all persons
employed at the Facility.

b. The names and telephone numbers of persons to contact regarding the plant for
emergency and routine situations.

c. A statement certifying when the flow meter(s) and other monitoring instruments
and devices were last calibrated, including identification of who performed the
calibration.

d. A statement certifying whether the current operation and maintenance manual,
and contingency plan, reflect the wastewater treatment plant as currently
constructed and operated, and the dates when these documents were last
revised and last reviewed for adequacy.

e. The Discharger may also be requested to submit an annual report to the Central
Valley Water Board with both tabular and graphical summaries of the monitoring
data obtained during the previous year. Any such request shall be made in
writing. The report shall discuss the compliance record. If violations have
occurred, the report shall also discuss the corrective actions taken and planned
to bring the discharge into full compliance with the waste discharge
requirements.

Attachment E Monitoring and Reporting Program E-21



CITY OF LIVE OAK ORDER NO. R5-2011-0034
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

ATTACHMENT F FACT SHEET

Table of Contents

I. Permit Information F-3
II. Facility Description F-4

A. Description of Wastewater and Biosolids Treatment or Controls F-4
B. Discharge Points and Receiving Waters F-5
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data F-5
D. Compliance Summary F-8
E. Planned Changes F-8

III. Applicable Plans, Policies, and Regulations F-8
A. Legal Authorities F-8
B. California Environmental Quality Act (CEQA) F-8
C. State and Federal Regulations, Policies, and Plans F-8
D. Impaired Water Bodies on CWA 303(d) List F-10
E. Other Plans, Polices and Regulations F-10

IV. Rationale For Effluent Limitations and Discharge Specifications F-11
A. Discharge Prohibitions F-12
B. Technology-Based Effluent Limitations F-13
C. Water Quality-Based Effluent Limitations (WQBELs) F-14
D. Final Effluent Limitations F-59
E. Interim Effluent Limitation F-66
F. Land Discharge Specifications NOT APPLICABLE F-67
G. Reclamation Specifications NOT APPLICABLE F-67

V. Rationale for Receiving Water Limitations F-67
A. Surface Water F-68
B. Groundwater F-68

VI. Rationale for Monitoring and Reporting Requirements F-70
A. Influent Monitoring F-70
B. Effluent Monitoring F-70
C. Whole Effluent Toxicity Testing Requirements F-71
D. Receiving Water Monitoring F-71
E. Other Monitoring Requirements F-72

VII. Rationale for Provisions F-72
A. Standard Provisions F-72
B. Special Provisions F-73

VIII. Public Participation F-80
A. Notification of Interested Parties F-80
B. Written Comments F-80
C. Public Hearing F-81
D. Waste Discharge Requirements Petitions F-81
E. Information and Copying F-81
F. Register of Interested Persons F-81
G. Additional Information F-82

Attachment F Fact Sheet F-1



CITY OF LIVE OAK ORDER NO. R5-2011-00.34
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

Table F-1.
Table F -2..
Table F-3.
Table F-4.
Table F-5.
Table F-6:
Table F-7:
Table F-8:
Table F-9:
Table F-10.
Table F-11.
Table F-12.
Table F-13.
Table F-14.
Table F-15.
Table F-16.
Table F-17.
Table F-18.
Table F-19.
Table F-20.
Table F-21.
Table F-22.

List of Tables

Facility Information F-3
Order No. R5-2004-0096 Effluent Limitations and Monitoring Data F-5
Interim Effluent Limitations and Monitoring Data F-7
Summary of Secondary Level Effluent Limitations F-14
Basin Plan Beneficial Uses F-16
Chronic Nickel ECA Evaluation F-21
Chronic Copper ECA Evaluation F-22
Chronic Lead ECA Evaluation F-25
Chronic Lead ECA Evaluation F-26
Total THMs F-40
Salinity Water Quality Criteria/Objectives F-49
WQBEL Calculations For Aluminum F-54
WQBEL Calculations For Ammonia F-54
WQBEL Calculations For Copper F-55
WQBEL Calculations For Cadmium F-55
WQBEL Calculations For Arsenic F-55
WQBEL Calculations For Dibromochloromethane F-56
WQBEL Calculations For Dichlorobromomethane F-56
Summary of Water Quality-Based Effluent Limitations F-57
Summary of Final Effluent Limitations F-65
Summary of TDS in Groundwater F-69
Summary of Nitrate (as N) in Groundwater F-70

Attachment F Fact Sheet F-2



CITY OF LIVE OAK ORDER NO. R5-2011-0034
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

ATTACHMENT F FACT SHEET

As described in the Findings in section II of this Order, this Fact Sheet includes the legal
requirements and technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirementfor Dischargers in California. Only those sections or subsections of
this Order that are specifically identified as "not applicable" have been determined not to apply
to this Discharger. Sections or subsections of this Order not specifically identified as "not
applicable" are fully applicable to this Discharger.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the Facility.

Table F-1. Facility Information
WDID 5A510100001

Discharger. City of Live Oak
Name of Facility City of Live Oak Wastewater Treatment Plant

Facility Address
3450 Treatment Road
Live Oak, CA 95953
Sutter County

Facility Contact, Title and
Phone

Mr. Jim Goodwin, City Manager, 530.695.2112

Authorized Person to Sign
and Sub Mit Reports

City Manager or. Chief Plant Operator 530.695.2112

Mailing Address
9955 Live Oak Boulevard
Live Oak, CA 95953

Billing Address Same as Mailing
Type of Facility Publicly Owned Treatment Works
Major or Minor Facility Major
Threat to Water Quality 1

Complexity B

Pretreatment Program N

Reclamation Requirements
Facility Permitted Flow 1.4 million gallons per day (MGD) average dry weather flow (ADWF)
Facility Design Flow 1.4 MGD

Watershed Sacramento

Receiving Water Reclamation District 777 Lateral Drain No. 1 and Reclamation
District 777 Lateral Drain No. 2 (planned for new facility)

Receiving Water Type Inland Surface Water

A. The City of Live Oak (hereinafter Discharger) is the owner and operator of the
Wastewater Treatment Plant (hereinafter Facility), a Publicly Owned.Treatment Works.

For the purposes of this Order, references to the "discharger" or "permittee" in

Attachment F Fact Sheet F-3



CITY OF LIVE OAK
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

ORDER NO. R5-2011-0034

applicable federal and state laws, regulations, plans, or policy are held to be equivalent
to references to the Discharger herein.

B. The Facility discharges treated wastewater to Reclamation District 777 Lateral Drain
No. 1 (a constructed agricultural drain), a water of the United States, and a tributary to
the East Interceptor Canal, then Wadsworth Canal, and then the Sutter Bypass. The
discharge is currently regulated by Order No. R5-2004-0096 which was adopted on 9
July 2004 and expired on 9 July 2009, and by Cease and Desist Order No. R5 -2009-
0012-01 adopted on 24 April 2009. The terms and conditions of the current Order have
been automatically continued and remain in effect until new Waste Discharge
Requirements (WDRs) and National Pollutant Discharge Elimination System (NPDES)
permit are adopted pursuant to this Order.

C. The Discharger filed a report of waste discharge and submitted an application for
renewal of its WDRs and NPDES permit on 30 September 2008.

II. FACILITY DESCRIPTION

The Discharger owns and operates the Publicly Owned Treatment Works. The Discharger
provides sewerage service for the City of Live Oak and serves a population of
approximately 8,000. The design ADWF capacity of the Facility is 1.4 MGD. The Facility
currently provides secondary treatment of domestic wastewater from within the City limits.
The collection system consists of 25 miles of sewer lines and 6 pump stations. The City's
potable water is supplied by 5 City-owned groundwater wells. The current Facility consists
of unlined aerated lagoons, unlined oxidation ponds, disinfection by chlorine, and
dechlorination.

Cease and Desist Order No. R5-2009-0012-01 includes interim effluent limits and a time
schedule for the Discharger to meet the effluent limitations of the existing Order by 30
September 2012. The Discharger began construction of major tertiary treatment upgrades
to the Facility in September 2009. The new tertiary treatment plant will include a lined
equalization basin, an unlined emergency storage basin, and a stormwater detention basin.
The treatment system will include nitrification and will consist of an odor control system at
the headworks, secondary feed pump station, selector basin, two oxidation ditches, two
secondary clarifiers, cloth media filters, and ultraviolet disinfection system. Solids handling
facilities will consist of storage basins and solar drying beds. Wastewater will be
discharged from Discharge Point No. 001 and the new facility plans to use Reclamation
District 777 Lateral Drain No. 2 (a constructed agricultural drain) as the receiving water
(see section B below). Attachment B provides a map of the area around the Facility.
Attachment C provides a flow schematic of the new Facility.

A. Description of Wastewater and Biosolids Treatment or Controls

The Facility is currently permitted to discharge 1.4 MGD design average dry weather
flow from the secondary treatment plant. Current average dry weather flow is 0.72
MGD and peak wet weather flow is 3.2 MGD.

Attachment F Fact Sheet F-4



CITY OF LIVE OAK ORDER NO. R5-2011-0034
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

B. Discharge Points and Receiving Waters

1. The Facility is located in Section 7, T16N, R3E, MDB&M, as shown in Attachment B,
a part of this Order.

2. Treated municipal wastewater is discharged at Discharge Point No. 001. Currently
the receiving water is the Reclamation District 777 Lateral Drain No. 1; however, the
new tertiary treatment facility may relocate Discharge Point No. 001 to Reclamation
District 777 Lateral Drain No. 2 as the receiving water. Both receiving waters are
waters of the United States and a tributary to the Sutter Bypass.

3. After the effluent discharges to Lateral Drain No. 1 or Lateral Drain No. 2, the
receiving water flows into the East Interceptor Canal and then Wadsworth Canal,
which is tributary to the Sutter Bypass.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

Order No. R5-2004-0096 contained effluent discharge limits for the disinfected
secondary treatment facility and a time schedule to meet Title 22 tertiary treatment
requirements by April 1, 2009. The Discharger could not meet the 1 April 2009,
deadline, therefore, Cease and Desist Order No. R5-2009-0012 was adopted on
5- February 2009, and subsequently amended on 24 April 2009, by Cease and Desist
Order No. R5-2009-0012-01. Order No. R5-2009-0012-01 included a new time schedule
to meet requirements of Order No. R5-2004-0096 including, aluminum, ammonia, BOD,
copper, cyanide, diazinon, total coliform, TSS, turbidity, and BOD and TSS removal
efficiency, by 30 September 2012. Order No. R5-2009-0012 also contained interim
effluent limitations for aluminum, ammonia, copper, cyanide, and turbidity. Table F-2
includes the effluent limitations in Order No. R5-2004-0096 extended by the time
schedule in Order No. R5-2009-0012-01. Table F-3 includes the interim effluent
limitations contained in Order No. R5-2009-0012-01.

Effluent limitations and Discharge Specifications contained in. Order No. R5-2004-0096
and Cease and Desist Order No. R5-2009-0012-01 for discharges from Discharge Point
No. 001, and representative monitoring data from the term of Order No. R5-2004-0096,
are as follows:

Table F-2. Order No. R5-2004-0096 Effluent Limitations and Monitoring Data

Parameter Units

Effluent Limitation
Order No. R5-2004-0096

Monitoring Data
(From July 2005 To June2009)

Average
Monthly

Average
Weekly

Maximum
Daily

H ighest
Average
Monthly

Discharge

Highest
Average
Weekly

Discharge

Highest Daily
Discharge

BOD'
mg/I_ 104 154 204 -- 32

lbs/day5 120 180 230 -- 170

BOD1
Minimum
Monthly
Removal

% 85 20

Attachment F Fact Sheet F-5



CITY OF LIVE OAK
WASTEWATER TREATMENT PLANT

ORDER NO. R5-2011-0034
NPDES NO, CA0079022

Parameter Units

Effluent Limitation
Order No. R5-2004-0096

Monitoring Data
(From July 2005 To June2009)

Average
Monthly

Average
Weekly

Maximum
Daily

HHighest
Average
Monthly

Discharge

Highest
Average
Weekly

Discharge

Highest Daily
Discharge

TSS
mg/L 104 154 204 -- -- 88

lbs/day5 120. 180 230 -- -- 460

TSS
Minimum
Monthly
Removal

% 85 -- 60

Total
Coliform

Organisms

MPN/
100 mL

2.22 239 1600

Settleable
Solids

mL/L-hr 0.1 -- 0.2 -- -- 0.0

Organochlorine
Pesticides

..0
"H i

-- -- ND8 -- -- 0.02

Cadmium
(total

recoverable)

pg/L calculated4 -- calculated4 -- -- 0.15

lbs/day calculated' -- calculated' -- -- 0.00079

Chlorine,
Total

Residual

mg/L -- 0.01 0.02 -- -- 0.02

lbs/day5 -- 0.13 0.22 -- 0.11

Diazinon
pg/L 0.04 0.08 ND

lbs/day5 0.0005 0.001 -- NA

Copper (total
recoverable)

pg/L calculated4 -- calculated4 -- -- 11

lbs/day calculated' -- calculated' -- -- 0.058

Cyanide (total
recoverable)

pg/L 4.3 8.5 ND

lbs/day5 0.050 -- 0.10 NA

pH
Standard

Units

Minimum
6.5

Maximum
8.5

Min 6.3
Max 8.5

Average Dry
Weather

Flow
MGD -- -- 1.4 -- 0.72

Acute
Toxicity

%
1-sample not to fall below 70% and

3-sample median not to fall below 90%
survival.

70

3
Aluminum

pg/L 714 -- 1404 530

lbs/day5 0.83 -- 1.7 --

Ammonia,
Total (as N)

mg/L calculated calculated -- -- 17.1

lbs/day calculated6 calculatede -- --

Turbidityw NTU -- 2 120

Tertiary
Treatmentll

Attachment F Fact Sheet F-6



CITY OF LIVE OAK
WASTEWATER TREATMENT PLANT

ORDER NO. R5-2011-0034
NPDES NO. CA0079022

Parameter Units

Effluent Limitation
Order No. R5-2004-0096 (From

Monitoring Data
July 2005 To June2009)

Highest
Average
Weekly

Discharge

Highest Daily
Discharge

Average
Monthly

Average
Weekly

Maximum
Daily

HHighest
Average
Monthly

Discharge
1

2 7-day median
3 Acid soluable or total.
4 To be ascertained by 24-hour composite.
5 Based on Average Dry Weather Flow of 1.4 MGD.
6 The mass limit for ammonia shall be equal to the calculated concentration limit multiplied by the design flow
of 1.4 MGD and the unit conversion factor of 8.345. Also includes a calculated instantaneous maximum limit.

The mass limit shall be equal to the calculated concentration limit multiplied by the design flow of 1.4 MGD
and the unit conversion factor of 8.345 and divided by 1000 pg/L per mg/L.
6 The Non-Detectable limitation applies to each individual pesticide. No individual pesticide may be present
in the discharge at detectable concentrations. The Discharger shall use EPA standard analytical techniques
with the lowest possible detectable level for organochlorine pesticides with maximum acceptable detection
level of 0.05 pg/L.
9 Not to be exceeded more than once in any 30-day period.
10 The turbidity shall not exceed 5 NTU more than 5 percent of the time within a 24-hour period. At no time
shall the turbidity exceed 10 NTU.
11 Wastewater shall be oxidized, coagulated, filtered, and disinfected, or equivalent treatment.

5-day, 20°C biochemical oxygen demand.

Table F-3. Interim Effluent Limitations and Monitoring Data

Parameter Units

Effluent Limitation
Cease and Desist Order

No. R5-2009-0012-01

Monitoring Data
(From August 2005 To June 2009)

Average
Monthly

Average
Weekly

Maximum
Daily

Average
Monthly

Discharge

Average
Weekly

Discharge

Daily
Discharge

Aluminum pg/L -- -- 7300 530

Ammonia,
Total (as N)

mg/L -- 23.7 17.1

Copper pg/L -- -- 22 11

Cyanide pg/L -- 16 -- ND

Turbidity NTU -- 102 -- -- 120

Attachment F Fact Sheet F-7



CITY OF LIVE OAK ORDER NO. R5-2011-0034
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

D. Compliance Summary

Administrative Civil Liability Complaint R5-2008-0605, issued 10 November 2008.

Administrative Civil Liability Order R5-2009-0587, issued 9 December 2009.

E. Planned Changes

The existing Facility consists of aeration lagoons, oxidation ponds, disinfection by
chlorine, and dechlorination. The Facility is being improved to provide tertiary level
treatment with nitrification. The improvement project is under construction and is
scheduled to be completed in September 2012. The new Facility will not provide an
increase in design capacity and is designed to treat the existing permitted 1.4 MGD
average dry weather flow. The new Facility design capacity for peak day, peak week,
peak month, and annual average flows are 4.27 MGD, 3.80 MGD, 3.33 MGD, and
1.73 MGD, respectively. The new treatment system will consist of an odor control
system at the headworks, a secondary feed pump station, selector basin and splitter
box, two oxidation ditches, two secondary clarifiers, cloth media filters, and an ultraviolet
light disinfection system. Solids handling facilities will include storage basins and solar
drying beds.

Ill. APPLICABLE PLANS, POLICIES, AND REGULATIONS

The requirements contained in this Order are based on the applicable plans, policies, and
regulations identified in the Findings in section II of this Order. The applicable plans,
policies, and regulations relevant to the discharge include the following:.

A. Legal Authorities

This Order is issued pursuant to regulations in the Clean Water Act (CWA) and the
California Water Code (CWC) as specified in the Finding contained at section II.0 of this
Order.

B. California Environmental Quality Act (CEQA)

This Order meets the requirements of CEQA as specified in the Finding contained at
section II.E of this Order.

C. State and Federal Regulations, Policies, and Plans

1. Water Quality Control Plans. This Order implements the following water quality
control plans as specified in the Finding contained at section II.H of this Order.

a. Water Quality Control Plan, Fourth Edition (Revised September 2009), for the
Sacramento and San Joaquin River Basins (Basin Plan).

Attachment F Fact Sheet F-8



CITY OF LIVE OAK ORDER NO. R5-2011-0034
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

2. National Toxics Rule (NTR) and California Toxics Rule (CTR). This Order
implements the NTR and CTR as specified in the Finding contained at section 11.1 of
this Order.

3. State Implementation Policy (SIP). This Order implements the SIP as specified in
the Finding contained at section II.J of this Order.

4. Alaska Rule. This Order is consistent with the Alaska Rule as specified in the
Finding contained at section II.L of this Order.

5. Antidegradation Policy. As specified in the Finding contained at section II.N of this
Order and as discussed in detail in the Fact Sheet (Attachment F, Section IV.D.4.),
the discharge is consistent with the antidegradation provisions of 40 CFR section
131.12 and State Water Resources Control Board (State Water Board) Resolution
68-16.

6. Anti-Backsliding Requirements. This Order is consistent with anti-backsliding
policies as specified in the Finding contained at section II.M of this Order.
Compliance with the anti-backsliding requirements is discussed in the Fact Sheet
(Attachment F, Section IV.D.3).

7. Emergency Planning and Community Right to Know Act

Section 13263.6(a) of the CWC, requires that "the Regional Water Board shall
prescribe effluent limitations as part of the waste discharge requirements of a POTW
for all substances that the most recent toxic chemical release data reported to the
state emergency response commission pursuant to. Section 313 of the Emergency
Planning and Community Right to Know Act of 1986 (42 U.S.C. Sec. 11023)
(EPCRA) indicate as discharged into the POTW, for which the State Water Board or
the Regional Water Board has established numeric water quality objectives, and has
determined that the discharge is or may be discharged at a level which will cause,
have the reasonable potential to cause, or contribute to, an excursion above any
numeric water quality objective".

The most recent toxic chemical data report does not indicate any reportable off-site
releases or discharges to the collection system for this Facility. Therefore, a
reasonable potential analysis based on information from EPCRA cannot be
conducted. Based on information from EPCRA, there is no reasonable potential to
cause or contribute to an excursion above any numeric water quality objectives
included within the Basin Plan or in any State Water Board plan, so no effluent
limitations are included in this permit pursuant to CWC section 13263.6(a).

However, as detailed elsewhere in this Order, available effluent data indicate that
there are constituents present in the effluent that have a reasonable potential to
cause or contribute to exceedances of water quality standards and require inclusion
of effluent limitations based on federal and state laws and regulations.

Attachment F Fact Sheet F-9



CITY OF LIVE OAK ORDER NO. R5-2011-0034
WASTEWATER TREATMENT PLANT NPDES NO. CA0079022

8. Storm Water Requirements

USEPA promulgated federal regulations for storm water on 16 November 1990 in
40 CFR Parts 122, 123, and 124. The NPDES Industrial Storm Water Program
regulates storm water discharges from wastewater treatment facilities. Wastewater
treatment plants are applicable industries under the storm water program and are
obligated to comply with the federal regulations.

9. Endangered Species Act. This Order is consistent with the Endangered Species
Act as specified in the Finding contained at section II.P of this Order.

D. Impaired Water Bodies on CWA 303(d) List

1. Under section 303(d) of the 1972 CWA, states, territories and authorized tribes are
required to develop lists of water quality limited segments. The waters on these lists
do not meet water quality standards, even after point sources of pollution have
installed the minimum required levels of pollution control technology. On
30 November 2006 USEPA gave final approval to California's 2006 section 303(d)
List of Water Quality Limited Segments. The Basin Plan references this list of Water
Quality Limited Segments (WQLSs), which are defined as "...those sections of
lakes, streams, rivers or other fresh water bodies where water quality does not meet
(or is not expected to meet) water quality standards even after the application of
appropriate limitations for point sources (40 CFR Part 130, et seq.)." The Basin Plan
also states, "Additional treatment beyond minimum federal standards will be
imposed on dischargers to [WQLSs]. Dischargers will be assigned or allocated a
maximum allowable load of critical pollutants so that water quality objectives can be
met in the segment." The listing for the Wadsworth Canal, which the Reclamation
District 777 Lateral Drain No. 1 and Lateral Drain No. 2 are tributary to, includes